1
2
3
4
5
6
7
8
9
10
11
1
Part reference: 105392

Crankcase RAL9006

Part reference 105474

Crankcase RAL9010

2
Part reference: 404297

Centering Pin

3
Part reference: 100650

Plug M18x1.5

4
Part reference: 102992

Plug M10x1

5
Part reference: 404359

Welch Plug

6
Part reference: 406596

Tie Rod M10x1.25

7
Part reference: 404163

Bolt M6x90 8.8

8
Part reference: 404870

Bolt M8x90 10.9

9
Part reference: 100506

M6x60 8.8

10
Part reference: 408004

Bolt M8x50 10.9

11
Part reference: See Oil Pressure Valve

Oil Pressure Valve

Crankcase (1)

PositionPart referenceDescriptionBuy
1Crankcase
105392Crankcase RAL9006 (silver-gray painted)
105474Crankcase RAL9010 (white painted)
2404297Centering Pin
3100650Plug M18x1.5 (thread TufLok coated)
4102992Plug M10x1 (thread TufLok coated)
5404359Welch Plug
6406596
Tie Rod M10x1.25
7404163Bolt M6x90 8.8
8404870Bolt M8x90 10.9
9100506Bolt M6x60 8.8
10408004Bolt M8x50 10.9
11See Oil Pressure ValveOil Pressure Valve